REPLACEMENT PARTS

VERMONT
—1CASTINGS

DEFIANT II




VERMONT
CASTINGS

Defiant

REPLACEMENT PARTS

MANUFACTURED 6/80 THROUGH 12/1/84. HAS AN OVAL GRIDDLE

MODEL #'S 0019 & 0028 DEFIANT i
FEATURES:
WITH NO TOP LOADING. HAS WRAP AROUND FRONT
DIAGRAM # ITEM # PART DESCRIPTION
1 1303148 BOTTOM
2 NA BACK
3 NA LEFT END WITH DOOR
4 NA RIGHT END
5 1303162 AIRTUBE
6 NA FRONT AND DOORS
NA FRONT-ONLY
7 1303092 LOWER FIREBACK
8 1303100 LOWER BAFFLE
9 1303108 UPPER BAFFLE
10 1303078 UPPER FIREBACK
11 5000323 DAMPER WITH PIN WELDED
12 NA SMOKE-SHELF
13 1303162 AIRTUBE
14 NA REAR-EXIT-INSERT
NA TOP-EXIT-INSERT
15 NA THERMOSTAT-GOVER
16 NA REAR-EXIT-TOP.
NA TFOP-EXHTOP
17 1303000 LOAD DOOR
18 NA SIDE-ASH-LIP
19 1303008 RIGHT DOOR
20 1303016 LEFT DOOR
21 1303154 GRIDDLE
22 1303225 LEG (1 ONLY)
5000360 LEGS (SET OF 4)
23 1300671 SECONDARY AIR CONTROL COVER
24 0004444 QUADRANT
25 1201010 10-24 X 11/2TRS HD PH
26 1201338 QUAD SCREW
27 0004327 THERMOSTAT ASSEMBLY
1201960 THERM BALL CHAIN (PER FT)

#0019/0028 Defiant Il
Page 1 of 2



- @VERMONT
CASTINGS

REPLACEMENT PARTS

28 1201846 THERM TENSION SPRING
29 1601555 THERMOSTAT PIN
30 NA THERMOSTAT-FLARP-WITH-EYELET
SUBSTITUTE: 5005410
31 1200998 (10-24 X 1/2 PH TRUSS
32 1200865 1/4 - 20 X 5/8 FL HD PH
33 0005807 LEG BOLTS (SET)
34 1600546 DOOR PIN
35 1200998 10-24 X 1/2 PH TRUSS
36 1200830 1/4-20 X1 3/4 PH FL HD
1203329 1/4 - 20 PLAIN NUT
37 1600575 FINIAL NUT
38 1201007 (1/4 - 24 X 3/4 TRS HD PH)
39 5007497 SET OF 4 TIE RODS
1202461 STAR WASHER 1/4
1203226 1/4-28 HEX NUT
1601617 ROD ONLY
ITEMS NOT SHOWN
1200998 HEAT SHIELD HOLE SCREW (10-24 X 1/2 PH TRUSS)
0005838 GRIDDLE TABS
0004342 CERAMIC HANDLE & SCREW
1600620 CERAMIC SHAFT ONLY
1201294 HANDLE PIN (SHORT 3 3/8)
1201364 HANDLE PIN (LONG 3 3/4)
1600650 NUB FOR CERAMIC HANDLE
0004370 FRONT HANDLE STUB
0004355 DAMPER HANDLE STUB
0004361 SIDE DOOR HANDLE STUB
1200563 DAMPER HANDLE SET SCREW (5/16 - 18 X 5/16 SOCKET SET SCREW)
1600600 HANDLE HOLDER
0004384 PAWL ASSEMBLY
1200436 STRIKER BOLT
1203210 STRIKER BOLT NUT
1200417 SET SCREW
1203290 LARGE PAWL NUT
1201832 HANDLE ROLL PIN
REPAIR KITS
0005837 DIl DIl FIREBACK & BAFFLE KIT
BOX 1 0005833 INCLUDES: 1 UPPER FIREBACK, 1 LOWER FIREBACK
BOX 2 000 5836 1 UPPER BAFFLE, 1 LOWER BAFFLE,

1 LOWER BAFFLE BOLT & NUT, WITH INSTRUCTIONS

#0019/0028 Defiant Il
Page 2 of 2



